cCTCZ2

ASSEMBLY INSTRUCTION

Thanks for purchasing one of our products, please read carefully the
assembly instructions before installation (Attention: Do not tighten the
screws before all screws are in place).

NY;

e

I
-
2
U
a
-
o

N
N

[ ' i TWO PEOPLE REQUIRED

General Care:

- Keep your furniture out on direct sunlight-Use desk pads and coasters to protect the
surface from dents, scartches and moisture from hot and cold liquids.

Cleaning:

- For cleaning, wipe the surface with a damp (not with) cloth or wipe dry with a clean lint
free cotton cloth.

-Window cleaning liquid or a similar cleaning liquid can be used to clean glass surfaces




GUDSMITH

e PARTS LIST
éa )
1 ([TOP 1 14 |RH DRAWER SIDES 2
2 |BOTTOM 1 15 |DRAWER BACK 2
3 |SIDELH 1 16 |BOTTOM 2
4 |SIDERH 1 17 |LH FACIA 1
5 |ADJ SHELF 1 18 |RH FACIA 1
6 |FIXED PANEL 1 19 ([TOP 1
7 |CV 1 20 |SIDE LH 1
8 |BACK PANEL 1 21 |SIDERH 1
9 |LHBTM SHUTTER 1 22 |CENTER FIX SHELF 1
10 |RH BTM SHUTTER 1 23 |TOP ADJ SHELF 1
11 |FRONT SKT 1 24 |CENTER BACK PANEL 1
12 |BACK SKT 1 25 |TOP BACK PANEL 1
13 (LH DRAWER SIDES 2 26 |GLASS SHUTTER 2
27 |WOODEN KNOB 2
\_ —)
e SCREW LIST
4l N\
HARDWARE
A MiNEX 98 A1 eCTm A2 33 SETS
B |DOWELS — 35 PCS
C [16* CRANK INSET HINGS ) 2 SETS
D |0* CRANK HINGS ) 2 SETS
E  [350MM DRAWER SLIDE WaiUR) 2 SETS
F  |M8X 16 MM SCREW P 50 PCS
G |M5X 13 MM SCREW o 24 PCS
H [m6 X 32 MM SCREW pummmm | 8 PCS
I |M6 X 25 MM HANDLE ALLEN §)mm 2 PCS
) |SHELF PIN L 8 PCS
K |M6 ALLEN KEY F~ 1PC
L |poOR sTOPPER = 1PC




GUDSMITH

P.3

|
_Q
u

®

2"
T
i}
L
oo

®

w
A\

© o ©

r
"S's

6x40 MM BOLTS INSTALLATION AS BELOW

T | |
l@ Connecting pieceJ | @) X | @ v

Rotate connecting piece if found Correct orientation to
5 in position illustrated above receive bolts

A3.




P.4
N

EYR cxdomm ||
@ hm X10

® SCREWS

@ 15 MM

A2 | 6)(40M|V|w
§=C Thm X3 |
Wl 5x13MM

® SCREWS

@ 15 MM
A2 6)(40M|V|_w

—hm X3
(G | 5x13 MM (j

| Qoo x3 J)




GUDSMITH
P.5

~

B 8X40 MM
(== x4

® SCREWS

@ 15 MM
29 x2

6X40 MM L

\9:51:::::» X1 |

J

B 8X40 MM
E——3 X10




GUDSMITH
P.6

~

® SCREWS

@ 15 MM
¥ I g § ke ’;?if7j‘
”“"\ ) X3
) WM 5x13MM |
mel( s SR P x6
[First hole from the edge.| [Small hole at the center.| [ Third hole from the edge. | \ .

® SCREWS

@ 15 MM I
o x7
XA 6xaomm
\m X7 \)

® SCREWS

Bl 8X40 MM

3 X17
\_ =/




GUDSMITH

P.7

~

(T

Ii 45

)
iy

X6

® SCREWS

@ 15 MM

XA 6x40 MM
\9:&1::5) X6

J

® SCREWS

B 8X40 MM
E— X6

=/




GUDSMITH

P.8

~

)] X4

Repeat the step with parts 10

-’8x16MMﬁ_§J
@m X4 |

=/




GUDSMITH

P.9

I

=
=
©
L]
x
(%)

X 16

Pry-

X4

j:.:‘\:i";,?'_"}v
P{ﬁ@'
2

XA 6X40 MM

2/

kara::xm X4

X4

A
Mﬁ@'
o A 3

QlSMMw




GUDSMITH

P.10
N

5 x 13 MM I
P  x6 |

® SCREWS

@ 15 MM I

g9 xa |
XA 6xaomm
\@zm X2 \)

® SCREWS

B 8X40 MM
——3 X4

=/




GUDSMITH
P.11

~

® SCREWS

X8 6 xsovm
\9:&1::::» X2 \)

® SCREWS

Bl 8X40 MM
— x4

® SCREWS |
X 6x4a0vm
—m X4 |

B3 8 x 16 MM I
@m X2 |
\_ )

® SCREWS

® SCREWS
B 8X40 MM
E—3 X4




GUDSMITH
P.12

~

® SCREWS

@ 15 MM I

i Xxa |
XA 6xa0mm
\9:&1::::1\ X4 \)

® SCREWS

Bl 8X40 MM
— x4

® SCREWS

TR =
'a;f..:n—';c i
L X4 ‘

® SCREWS

Bl 8X40MM
E— X4

~/




GUDSMITH

P.13
N

—_— ® SCREWS
@ 15 MM I
J\ W xa
< E¥R 6xsoMm
—~—_ | | er—m X4 J

) ® SCREWS

| B 8X40 MM
——— X4

)] X4




GUDSMITH

P. 14
N

® SCREWS

B 6X25 MM
Gmm x4 |
B 8 x 16 MM I

ﬁm X16 | |




GUDSMITH

MATERIAL CHECK LIST

PART | BaCK PANEL 1
8

PART | top BACK PANEL 1
25

P‘LZ\ZT CENTER BACK PANEL 1

PART | CENTER FIXED SHELF 1
22

PART SIDE RH 1
4

PART | SDIE LH 1
3

PAZ\ET GLASS SHUTTER 1

P‘:ET GLASS SHUTTER 1

PﬁT FRONT SKIRTING 1

CHANNEL
P'Ll\:T LH DRAWER SIDE 1
P‘l\ZT RH DRAWER SIDE 1




GUDSMITH

MATERIAL CHECK LIST

PART | sIDE LH T 1
20 —~ ]

P‘l‘gT RH BTM SHUTTER 1

PAQRT LH BTM SHUTTER 1

PART | LH FACIA 1
17

PART | 1
1

PART | ToP ADJ. SHELF ; 1
23

PART 1

PART | 10P SIDE LH 1
21

PART

TOP

19 1

P‘Ll\gT BACK SKIRTING S

PART
18 RH FACIA 1

PART | | H DRAWER SIDE z 1
13 "

PART | RH DRAWER SIDE J 1
14

PART | poTTOM 1
2

PAET DRAWER BOTTOM 1
1




GUDSMITH

P.17

MATERIAL CHECK LIST

i BOTTOM AD)J. SHELF - B -’ ’ -‘-':.}: :
5 \__—

PART

6 FIXED PANEL G 1

PART

|c | DRAWER BACK - 2

PART
16

DRAWER BOTTOM Y 1




HLIWSAarn =




